Spare Parts

Tecair FB VRH Air Suspension
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YORK Tecair FB. VRH Suspension Spare Parts

Your Partner in Transport
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Your Partner in Transport

Item Part No.

1 61610207/01
61610207/02
61610208/01
61610208/02
61610209/01
61610209/02

2 61610008

3 61SB610009

4 61610013
61610012

5 61610187/01
61610187/02
61610188/01
61610188/02
61610185/01
61610185/02
61610186/01
61610186/02

6 61610205
61610196/01
61610196/02
61610156
61610197/01
61610197/02

7 61610043
61610128

8 61610049
61610121

9 61610052

10 61610234/01
61610234/02

11 61610054

12 61SB786157

13 61610065/05

14 49HBS5/8UNC3.25

15 49FWHS5/8

16 61610067
61610067/1

17 49HBM12175030

18 49SWM12

19 49FWM12

20 49HB1/2UNC1.50

21 49SW1/2

22 49LNT1/2UNC

23 491 NT3/4UNF

# 61786911

# 61786827

# 61100558

Tecair FB VRH Suspension Spare Parts

Description
Front suspension hanger LH 190/360 ride ht

Front suspension hanger RH 190/360 ride ht
Front suspension hanger LH 235/405 ride ht
Front suspension hanger RH 235/405 ride ht
Front suspension hanger LH 280/450 ride ht
Front suspension hanger RH 280/450 ride ht
Front hanger - locking bar

Pivot pin assembly

Pivot bush (inner)

Pivot bush (outer)

O'slung beam assy LH (non sealed bag)
O'slung beam assy RH (non sealed bag)
O'slung beam assy LH (sealed bag)

O'slung beam assy RH (sealed bag)

U'slung beam assy LH (non sealed bag)
U'slung beam assy RH (non sealed bag)
U'slung beam assy LH (sealed bag)

U'slung beam assy RH (sealed bag)

Airbag top mount assy 190/360 (non sealed bag)
Airbag top mount assy 235/405 (non sealed bag)
Airbag top mount assy 280/450 (non sealed bag)
Airbag top mount assy 190/360 (sealed bag)
Airbag top mount assy 235/405 (sealed bag)
Airbag top mount assy 280/450 (sealed bag)
Air spring piston (non sealed bag)

Airbag bottom plate (sealed bag)

Airbag (non sealed bag)

Airbag (sealed bag)

Shock absorber

Shock absorber bush (Boge) sleeve

Shock absorber bush (Boge) rubber

Top shocker bracket - standard

Top shocker bolt assembly

Restraint strap (red)

Hex bolt 5/8" UNC x 3.25"

Flat washer heavy 5/8"

Chassis stop 190/235/280/360 ride ht
Chassis stop 405/450 ride ht

Hex bolt M12x1.75x30 (non sealed bag)
Spring washer M 12 (non sealed bag)

Flat washer M 12 (non sealed bag)

Hex bolt 1/2" UNC x 1.50" (sealed bag)
Spring washer 1/2" (sealed bag)

Nyloc nut 1/2" UNC (sealed bag)

Nyloc nut 3/4" UNF (sealed bag)

Levelling valve (standard)

Levelling valve (fast acting)

Linkage assembly for levelling valve



